
-40- G9744Z Metal Cutting Bandsaw

�

��
�

�
�

� �

�
�

���
��

��
��

��
�

��
�
��
�

��
��

��
��

��
��

��
�

��
�

��
���
�

��
�

��
��

��
��

��
����

��

��

��
��

��

��
��

��
��

�� ��
��

��

��
��

��

��

��
�� ��

�� ��
��

��

��
��

��
��

��
��

��

��

��
��

��

��
��

��

��

��

��
��

��

��
����

����
��

��
��

��

��
��

��
� ��

��

��
��

��
��
�

��
�

��
���

�
��
� ��
�

��
�

��
�

��
�

��
�

��
�

Blade Guide Parts Breakdown



G9744Z Metal Cutting Bandsaw -41-

��
�

��
��
���

�

��
�

��
�

��
� ��

�

��
�
��
�

��
�
��
�

��
�

��
�
��
� ��
� ��
�

��
� �
��

��
�

����

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��

��

��
�

��
�

��
�

��
�

����

��
�

��
��

��

��
�

����
��
���
�

��
�

��
�

��
���

�

��
�

��
�

��
�

��
���

�
��
�

��
�

��
�
��
�

��
�

��
�
��
���
���

�

��
�

��
�

��
�
��
�

��
�

��
�

��
�

��
�

��
��

��
�

��
� ��
�

��
�

��
�

��
� ��

�

��
�

��
�

��
�

��
�

��
�

��
��

��

��
��

�� ��
��

��

��
��

��

��
��

��

Drive Wheel Parts Breakdown



-42- G9744Z Metal Cutting Bandsaw

��
�

��
� ��
�

��
�

��
�

��
�

��
� ��
�

��
�

��
�

��
�

��
�
��
� ��

�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

�

��
� ��

���
� ��

�

��
�

��
�

��
�

��
�

��
�

��
�

��
�
��
�

��
�

��
� �
��

��
�

��
�

��
� ��

�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
� ��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
���
��
��

��
�

��
�

��
�
��
�

��
� ��
�

��
�

��
�

��
� ��
�

��
�

��
�

��
�

��
�

��
� ��
�

��
�

��
�

��
�

��
�

��
�

��
�
��
�

��
�

��
�

��
�

��
� ��
�

��
�

��
��
�

��
��
�
��
�

��
��
�

��
��
�

��
��
�

��
�

��
�

��
�

��
�

��
�

��
�

��
�

Main Parts Breakdown



G9744Z Metal Cutting Bandsaw -43-

Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P9744Z001 SLIDE SET 67 PLW02 LOCK WASHER 1/4

1-1 P9744Z001-1 SLIDE 68 PSB04M CAP SCREW M6-1 X 10

1-2 P9744Z001-2 SPECIAL SET SCREW 69 P9744Z069 SCALE

1-3 PN10 HEX NUT 7/16-20 70 P1005619 RIVET 2

1-4 PW04M FLAT WASHER 10MM 71 PSB77M CAP SCREW M12-1.75 X 30

1-5 PSB134M CAP SCREW M10-1.5 X 65 72 PSS09M SET SCREW M8-1.25 X 20

1-6 P9744Z001-6 DISC SPRING 73 P9744Z073 COLUMN

1-7 P9744Z001-7 INDICATOR DIAL 74 PSB84M CAP SCREW M10-1.5 X 35

1-8 P9744Z001-8 BEARING 51204 75 PW04M FLAT WASHER 10MM

1-9 PW01 FLAT WASHER 1/2 76 PRP49M ROLL PIN 5 X 25

1-10 P9744Z001-10 SPECIAL SCREW 77 P9744Z077 LEFT COLUMN SUPPORT

1-11 P9744Z001-11 SCALE 78 PSB05M CAP SCREW M8-1.25 X 50

1-12 PS05M PHLP HD SCR M5-.8 x 8 79 PLW04M LOCK WASHER 8MM

1-13 PB32M HEX BOLT M10-1.5 x 25 80 PLW01 LOCK WASHER 5/16

1-14 PLW06M LOCK WASHER 10MM 81 P9744Z081 SUPPORT SEAT

1-15 P9744Z001-15 GIB 82 P9744Z082 ADJ FIXING PLATE (IDLER)

1-16 P9744Z001-16 BRACKET 83 PLW02 LOCK WASHER 1/4

2 PRP49M ROLL PIN 5 X 25 84 PSB02M CAP SCREW M6-1 X 20

3 P9744Z003 COLLAR 85 PN03M HEX NUT M8-1.25

4 P9744Z004 LEADSCREW 86 PSS09M SET SCREW M8-1.25 X 20

5 PK20M KEY 5 X 5 X 15 87 P9744Z087 BLADE ADJUSTABLE KNOB

6 P9744Z006 HANDWHEEL & HANDLE 88 PW04M FLAT WASHER 10MM

7 P9744Z007 COMPRESSION SPRING 89 P9744Z089 ARM (LEFT)

8 PRP30M ROLL PIN 5 X 50 90 P9744Z090 GIB

9 P9744Z009 BRACKET 91 P9744Z091 HOSE CLAMP

10 P9744Z010 SHAFT 92 PS05M PHLP HD SCR M5-.8 X 8

41 PSB72M CAP SCREW M10-1.5 X 30 93 P9744Z093 ARM (RIGHT)

42 PLW06M LOCK WASHER 10MM 94 PW04M FLAT WASHER 10MM

43 P9744Z043 IDLER WHEEL BOX 95 PSB71M CAP SCREW M10-1.5 X 60

44 PSB130M CAP SCREW M10-1.5 X 16 100 P9744Z100 BEARING SPACER

45 P9744Z045 TENSION LABEL 103 P9744Z103 BEARING BRACKET (IDLER)

46 P1005619 RIVET 2 104 PSS20M SET SCREW M8-1.25 X 8

47 PS68M PHLP HD SCR M6-1 X 10 105 P9744Z105 CARBIDE GUIDE

48 P9744Z048 BRACKET 106 PSB02M CAP SCREW M6-1 X 20

49 PSB77M CAP SCREW M12-1.75 X 30 107 P9744Z107 ECCENTRIC SHAFT SET

50 PSB06M CAP SCREW M6-1 X 25 108 P9744Z108 BEARING SHAFT ASSY

51 P9744Z051 BUSHING 109 P9744Z109 MICRO CONTROL BLOCK

52 P9744Z052 IDLER WHEEL 116 P9744Z116 GEAR BOX ASSY

52-1 PB70M HEX BOLT M10-1.5 X 16 117 P9744Z117 PIVOT SHAFT

52-2 PW04M FLAT WASHER 10MM 118 PSB72M CAP SCREW M10-1.5 X 30

53 PSB11M CAP SCREW M8-1.25 X 16 119 P9744Z119 DRIVE WHEEL BOX

54 P9744Z054 HANDLE 120 PR05M EXT RETAINING RING 15MM

55 P9744Z055 SPEED INDICATOR LABEL 121 PSS09M SET SCREW M8-1.25 X 20

56 P9744Z056 IDLER WHEEL COVER 122 PSB130M CAP SCREW M10-1.5 X 16

57 P9744Z057 PLASTIC BUSHING 123 P9744Z123 BELT TENSION KNOB

58 PSB04M CAP SCREW M6-1 X 10 124 PW04M FLAT WASHER 10MM

59 PLW02 LOCK WASHER 1/4 125 P9744Z125 MOTOR ADJUSTABLE ROD

60 PN03M HEX NUT M8-1.25 126 PN03M HEX NUT M8-1.25

61 PLW01 LOCK WASHER 5/16 127 PW07 FLAT WASHER 5/16

63 P9744Z063 BLADE GUARD 128 P9744Z128 BRACKET

64 P9744Z064 BLADE LABEL 129 PB15M HEX BOLT M8-1.25 X 40



-44- G9744Z Metal Cutting Bandsaw

Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION

130 PB15M HEX BOLT M8-1.25 X 40 181 P9744Z181 BRUSH ASSY

131 PW07 FLAT WASHER 5/16 185 P9744Z185 MOTOR PULLEY COVER

132 P9744Z132 MOTOR PLATE 187 P9744Z187 SPINDLE PULLEY

133 PW07 FLAT WASHER 5/16 188 P9744Z188 MOUNT PULLEY

134 PN03M HEX NUT M8-1.25 189 PS39M PHLP HD SCR M8-1.25 X 10

135 PSS01M SET SCREW M6-1 X 10 191 PK20M KEY 5 X 5 X 15

136 P9744Z136 PIVOT SHAFT 192 PSS16M SET SCREW M8-1.25 X 10

137A P9744Z137A 2 HP MOTOR 220V 193 PVA32 V-BELT A-32 4L320

137A-1 P9744Z137A-1 MOTOR COVER 194 P9744Z194 TRIANGLE SCREW 5/16 -18 X 3/4"

137A-2 P9744Z137A-2 MOTOR FAN 194-1 PN02 HEX NUT 5/16-18

137A-3 P9744Z137A-3 CAPACITOR COVER 195 PW07 FLAT WASHER 5/16

137A-4 P9744Z137A-4 CAPACITOR 800 MFD 125 VAC 196 P9744Z196 SPEED INDICATOR LABEL

137A-5 P9744Z137A-5 JUNCTION BOX 216 P9744Z216 HOSE CLAMP 1/2"

138 PK20M KEY 5 X 5 X 15 217 P9744Z217 HOSE 5/16 X 600MM

140 P9744Z140 HOSE 5/8 X 600MM 218 P9744Z218 HOSE FITTING PT1/4 X 1/4

141 P9744Z141 HOSE FITTING PT 1/2" 219 P9744Z219 VALVE PT 1/4

142 PLW06M LOCK WASHER 10MM 220 P9744Z220 HOSE FITTING PT 1/4 X 1/2

143 PSB61M CAP SCREW M10-1.5 X 20 221 P9744Z221 HOSE 1/4 X 1400MM

144 PSB06M CAP SCREW M6-1 X 25 222 P9744Z222 NOZZLE PT 1/4

145 P9744Z145 BRACKET 230 P9744Z230 SPRING COVER

146 P9744Z146 COLUMN RIGHT SUPPORT 231 PB26M HEX BOLT M8-1.25 X 30

147 PRP49M ROLL PIN 5 X 25 232 PW07 FLAT WASHER 5/16

148 PSB84M CAP SCREW M10-1.5 X 35 233 PN03M HEX NUT M8-1.25

149 PW04M FLAT WASHER 10MM 234 PW01 FLAT WASHER 1/2

152 P9744Z152 STAR WASHER AW05 235 PN13 HEX NUT 1/2-13

153 P9744Z153 COLLAR 236 P9744Z236 SPRING BRACKET

154 PSS20M SET SCREW M8-1.25 X 8 237 PB15M HEX BOLT M8-1.25 X 40

155 G6436 BLADE 129-3/8 X 1 X .035 5-8VP 238 P9744Z238 EYE BOLT

156 P9744Z156 DRIVE WHEEL 239 P9744Z239 EXTENSION SPRING

157 PK61M KEY 7 X 7 X 30 240 PRP10M ROLL PIN 5 X 36

158 P9744Z158 WHEELCOVER 241 P9744Z241 BRACKET

159 P9744Z159 WARNING LABEL 242 P9744Z242 ACME NUT ASSY

160 PS68M PHLP HD SCR M6-1 X 10 243 P9744Z243 ACME SCREW

161 P9744Z161 BRUSH COVER 244 PK20M KEY 5 X 5 X 15

162 PLW02 LOCK WASHER 1/4 258 PB87M HEX BOLT M8-1.25 X 15

163 PN03M HEX NUT M8-1.25 259 P9744Z259 FIXED PLATE

170 PN09M HEX NUT M12-1.75 260 P9744Z260 FIXED PLATE

171 P9744Z171 COMPRESSION SPRING 261 PB17M HEX BOLT M8-1.25 X 10

172 P9744Z172 BLADE ADJUSTABLE DRIVE 262 PW07 FLAT WASHER 5/16

173 PSS20M SET SCREW M8-1.25 X 8 263 PN03M HEX NUT M8-1.25

174 PRP44M ROLL PIN 3 X 10 264 P9744Z264 BRACKET

175 P9744Z175 ADJ FIXING PLATE (DRIVE) 265 PSB48M CAP SCREW M6-1 X 35

176 PLW02 LOCK WASHER 1/4 266 PSB13M CAP SCREW M8-1.25 X 30

177 PSB02M CAP SCREW M6-1 X 20 267 P9744Z267 DISTANCE SET ROD

178 PN03M HEX NUT M8-1.25 268 PB32M HEX BOLT M10-1.5 x 25

179 PSS01M SET SCREW M6-1 X 10 269 PN03M HEX NUT M8-1.25

180 P9744Z180 BEARING SPACER



G9744Z Metal Cutting Bandsaw -45-

Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION

270 P9744Z270 DISTANCE SET BRACKET 326 PS70M PHLP HD SCR M5-1 X 8

271 P9744Z271 SUPPORT ROD 328 P9744Z328 NAME PLATE

272 PLW02 LOCK WASHER 1/4 329 P9744Z329 COMPLETE ELECTRICAL BOX

273 P9744Z273 THUMB SCREW 329-1 P9744Z329-1 COMPLETE FUSE HOLDER

274 PSS01M SET SCREW M6-1 X 10 329-2 P9744Z329-2 CONTACTOR LCK09

275 PR11M EXT RETAINING RING 25MM 329-3 P9744Z329-3 THERMAL OVERLOAD LR7K0332

278 PB14M HEX BOLT M10-1.5 X 35 329-4 P9744Z329-4 RELAY 240/24V

279 PLW06M LOCK WASHER 10MM 331 P9744Z331 STAND

280 P9744Z280 BUSHING 332 PS68M PHLP HD SCR M6-1 X 10

281 P9744Z281 REAR PIVOT BRACKET 333 PLW03M LOCK WASHER 6MM

282 P9744Z282 COLLAR 334 PB18M HEX BOLT M6-1 X 15

283 P9744Z152 STAR WASHER AW05 335 P9744Z335 FILTER

284 P9744Z284 BEARING 6904RNA 336 PN01M HEX NUT M6-1

285 PB141M HEX BOLT M12-1.75 X 80 337 PB26M HEX BOLT M8-1.25 X 30

286 PN09M HEX NUT M12-1.75 338 PN03M HEX NUT M8-1.25

287 P9744Z287 POSITION SET BRACKET 339 PW07 FLAT WASHER 5/16

288 PW07 FLAT WASHER 5/16 340 PSB12M CAP SCREW M8-1.25 X 40

289 PSB14M CAP SCREW M8-1.25 X 20 341 PSB30M CAP SCREW M6-1 X 45

290 P9744Z290 GREASE NIPPLE 342 PB22M HEX BOLT M8-1.25 X 50

291 P9744Z291 BUSHING 343 P9744Z343 CHIP TRAY

294 PW04 FLAT WASHER 7/16 346 P0561082 COOLANT TANK

295 P9744Z295 BASE 347 P9744Z347 COOLANT PUMP

296 PS05M PHLP HD SCR M5-.8 X 8 348 PW06 FLAT WASHER 1/4

297 P9744Z297 DEGREE SCALE 349 PS07 PHLP HD SCR 1/4-20 X 3/8

298 PSS16M SET SCREW M8-1.25 X 10 350 P9744Z350 COUPLER PT 1/2 X 1/4

299 P9744Z299 FRONT VISE JAW 351 P9744Z351 HOSE 3/4 X 1.5

300 PW04M FLAT WASHER 10MM 356 PS68M PHLP HD SCR M6-1 X 10

301 P9744Z301 VISE JAW HANDLE 357 PLW02 LOCK WASHER 1/4

302 PSB72M CAP SCREW M10-1.5 X 30 358 P9744Z358 SWITCH BRACKET

303 PW04M FLAT WASHER 10MM 359 P9744Z359 PIVOT PIN

304 P9744Z304 BUSHING 360 PSB13M CAP SCREW M8-1.25 X 30

305 PSS01M SET SCREW M6-1 X 10 361 PLW01 LOCK WASHER 5/16

306 P9744Z306 BUSHING 362 P9744Z362 CYLINDER UPPER BRACKET

307 PSS19M SET SCREW M8-1.25 X 30 363 PSS01M SET SCREW M6- X 10

308 P9744Z308 REAR VISE JAW 370 P9744Z370 HOSE W/TUBE FITTING

310 PB02M HEX BOLT M6-1 X 12 371 P9744Z371 HOSE W/TUBE FITTING

311 PLW02 LOCK WASHER 1/4 372 P9744Z372 VALVE

312 P9744Z312 CONTROL BOX 373 PB03M HEX BOLT M8-1.25 X 16

312-1 P9744Z312-1 EMERGENCY STOP SWITCH 374 PW07 FLAT WASHER 5/16

313 PS14M PHLP HD SCR M6-1 X 12 375 P9744Z375 CYLINDER ASSY

315 P9744Z315 NAME PLATE 376 P9744Z376 PIVOT SHAFT

316 PS70M PHLP HD SCR M5-1 X 8 377 PLABEL-12 READ MANUAL LABEL

317 P9744Z317 COLUMN 378 PLABEL-01 SAFETY GLASSES LABEL

318 P9744Z318 LOWER BLADE GUARD 379 PLABEL-02 UNPLUG POWER LABEL

319 PLW01 LOCK WASHER 5/16 380 P9744Z480 MACHINE ID LABEL

320 PB03M HEX BOLT M8-1.25 X 16 381 P9744Z481 G9744Z LABEL

321 PSB04M CAP SCREW M6-1 X 10 382 P9744Z482 BLADE SAFETY LABEL

322 P9744Z322 UPPER BLADE COVER 383 G8588 LOGO PLATE

323 PS70M PHLP HD SCR M5-1 X 8




